
EMERGY EVALUATION OF WATER

By

ANDRES A. BUENFIL

A DISSERTATION PRESENTED TO THE GRADUATE SCHOOL
OF THE UNIVERSITY OF FLORIDA IN PARTIAL FULFILLMENT

OF THE REQUIREMENTS FOR THE DEGREE OF
DOCTOR OF PHILOSOPHY

UNIVERSITY OF FLORIDA

2001



I dedicate this work to my grandparents Joan and Abe Friedman, as well as to Jacinto,
David, Alberto and Ciltalli; but most especially to my mother, Roberta D. Friedman, my
first teacher.



iii

ACKNOWLEDGMENTS

I am very grateful to M.T. Brown and H.T. Odum for their support, advice, and

mentoring.  Both have inspired me to try to understand and experience this fascinating

world.  I thank C.L. Montague, D.P. Spangler, P.A. Chadik and C.F. Kiker for their
[...]
all the potable water alternatives.  Since the global sej/$ ratio remained fairly constant at

2.0 E12 sej/U.S.$ during the 1980's (Odum, 1996), this value was assumed to remain

constant for 2000.

6) Emergy-per-unit and transformity.

The emergy-per-unit and transformity of a commodity indicates its place in the

energy hierarchy and the efficiency of producing such commodity.  Emergy-per-unit

(e.g., sej/m3, sej/g and sej/$) and transformities (sej/J) are calculated by dividing the

emergy yield of a product (Y) by the corresponding unit of the product (e.g., m3, g, $ or

J).  For any commodity or resource (e.g., potable water), the lower the emergy-per-unit or

transformity, the greater the efficiency of the production process.

Emergy Evaluation of Global Water Storages and Flows

The emergy values of global water storages were calculated by assuming that

these storages are co-products of the global empower base (9.44 E24 sej/yr).  The global

empower base (9.44 E24 sej/yr) represents the annual emergy flowing to Earth and was

calculated by Odum (1996) by summing the annual emergy of the sun (3.93 E24 sej/yr),

tide (1.44 E24 sej/yr), and deep heat (4.07 E24 sej/yr).  Emergy per volume (sej/m3) of

global water storages were calculated by dividing the empower base by the annual

average volumetric flow of each water storage.  Volumetric flow rates were calculated by

dividing the volume in each water storage by its replacement time.  Similarly, global

water flows were assumed to be co-products of the global empower base.  Emergy per

volume of global water flows were calculated also by dividing the empower base by the



27

annual volumetric flow of each global water flux.  Emergy per volume values were used

to calculate emergy-per-mass (sej/g), transformities (sej/J), and Em-dollar (Em$/m3)

values.  For example, emergy per mass (sej/g) values were calculated by dividing the

emergy per volume (sej/m3) by the density of fresh water (1 E6 g/m3).

Transformities for several types of global precipitation were calculated by

dividing the global empower base by the volumetric flow rate of each type of

precipitation.  The volumetric flux of tropical rainfall was estimated by multiplying the

average rainfall between latitudes 23.5° N and 23.5° S by the total surface area between

the same latitudes.  The volumetric flow rate of temperate rain was assumed to be the

difference between the global precipitation and the estimated tropical precipitation.

Tropical and temperate precipitation on land were estimated by using the corresponding

land surface areas.  For example, the land between latitudes 23.5° N and 23.5° S were

used to calculate the tropical rain on land, whereas the land outside these latitudes was

used to calculate the temperate rain flux on land.

Emergy Evaluation of Regional Waters Using Florida as a Case Study

The water resources of Florida (major storages and flows) were evaluated.  Each

category of water (estuaries, rivers, lakes, wetlands and groundwater) was evaluated as a

storage.  Detailed methods including calculations and assumptions are given for each in

the following sections.

Surface Water

To calculate the emergy of surface waters, maps and statistical data (Fernald and

Purdum, 1998) of the Florida watershed (which includes portions of Georgia and



28

Alabama) were used to proportion rainfall into river watersheds, lake watersheds, and

wetland watersheds.  The percent of total Florida watershed assigned to each type of

surface water feature was estimated from the data on individual river, lake and wetland

watersheds and visually from maps.  Of the total area, approximately 55% was estimated

to be river watershed, 15% was lake watershed, and 30% was wetland watershed.

The transformity of rain in Florida was assumed to be equivalent to the average

global precipitation on land.  The emergy of the total rainfall (sej/year) over the

watershed for each surface water storage type multiplied by the turnover time of the

storage (in years) resulted in the total emergy required for river, lake and wetland

storages.  The emergy of intertidal water (i.e., water in estuaries, salt marshes and

mangrove ecosystems) was assumed to be equal to the emergy of river water.  Tidal

emergy was not added to the emergy of intertidal water since this is already included in

the rain used to calculate the transformity of river water.  Transformities for each surface

water storage were then calculated by dividing the total emergy required by the chemical

potential energy of each storage.

Groundwater

Emergy of groundwater storages was calculated for the main aquifers in Florida

using rainfall and turnover times.  The aquifers evaluated included the Surficial, Sand and

Gravel, Biscayne, Intermediate, and Floridan.  Emergy input to each aquifer was

calculated as the emergy of rainfall on the recharge area.

Figure 3 shows the three principal groundwater storages making up the Florida

aquifer system.  The surficial aquifer overlays the intermediate and Floridan aquifers.

The Biscayne aquifer because of its shallow depth and unconfined characteristics is



29

considered surficial, as is the sand and gravel aquifer in the western portion of Florida’s

panhandle.  The recharge areas of each aquifer were estimated from data and maps in

Fernald and Purdum (1998) and Miller (1990).  The annual emergy in rain falling on each

recharge area was multiplied by the calculated turnover time of each aquifer to obtain

total emergy required for the aquifer storage.  Turnover times were calculated by dividing

the total volume of each aquifer by its recharge rate (in volume/time).  Transformities

were then calculated by dividing the total emergy required by the energy of the storage.



30

Figure 3.  Sequence of aquifer systems in Florida (adapted from Miller, 1990).

Alabama Georgia

Florida

  South

 Carolina

Florida

undefined surficial
   aquifers

Biscayne
aquifer

  Intermediate
aquifer system

  Floridan
aquifer system

sand and gravel aquifer

increasing
 depth



31

Emergy Evaluation of Potable Water Supply Alternatives

A list of the public supply systems evaluated is given in Table 6.  The

approximate location of these public utilities is shown in Figure 4.  For each public

supply system the emergy value of finished water was calculated by adding the principal

emergy inputs required to produce potable water.  Using the systems diagram in

Figure 1as a guide, the inputs included the following: 1) a water source (surface water,

groundwater or salty water); 2) money paid to humans for their work and services (e.g.,

fees, wages, design and development costs, construction costs, operation and

maintenance costs, chemical costs and power costs); 3) energy (e.g., fuels and

electricity); 4) chemicals and supplies; and 5) assets and infrastructure materials (e.g.,

steel and concrete).  Annual inputs were multiplied by their corresponding transformity

(calculated separately) to convert them to emergy.  Useful lifetimes of assets and

treatment plants infrastructure were use as turnover times to annualize the emergy of

plant assets.  The assets of most public supply systems were assumed to have an average

useful lifetime of 30 years.

The evaluations done for different plants had dollar costs for different years.  The

sej/$ ratio for the year in which the treatment system was evaluated was used to calculate

the emergy input of human services and other economic costs for producing potable

water.  For example, if the year of evaluation was 1995, then a 1995 sej/$ ratio was used

to evaluate annual flows of human services, or if the plant costs were in 1990 dollars then

the ratio for 1990 was used.  Emergy-dollar ratios for different years were obtained from

Odum (1996).  Since sej/$ ratios incorporate depreciation, monetary flows were not

discounted with depreciation interest rates as commonly done in economic analyses.  The



32

process description and main characteristics of the public supply systems evaluated are

presented below.

Table 6.  Public supply alternatives evaluated with emergy synthesis.

plant name type of treatment location water source production

1) City of West Palm
Beach Water
Treatment Plant

Coagulation
flocculation
& settling

West Palm
Beach

surface water
(lake water)

28.0 mgd or
1.2 m3/sec

2) Hillsborough River
Water Treatment Plant

Coagulation
flocculation
& settling

Tampa surface water
(river water)

62.0 mgd or
2.7 m3/sec

3) Murphree Water
Treatment Plant

Lime softening Gainesville groundwater
(Floridan aquifer)

21.0 mgd or
0.92 m3/sec

4) Tampa Bay Water
conservation program

Water conservation Tampa Bay potable water
 (saved)

25.0 mgd or
1.1 m3/sec
(saved)

5)City of Dunedin RO
Facility

Reverse Osmosis Dunedin brackish
groundwater

5.6 mgd or
0.25 m3/sec

6) Tampa Bay
Desalination Plant

Reverse Osmosis Tampa seawater 25.0 mgd or
1.1 m3/sec

7) Florida Keys
Aqueduct Authority

Lime softening From Florida
City to Key West

groundwater
(Biscayne aquifer)

15.0 mgd or
0.66 m3/sec

8) Seawater
Desalination Facility

Reverse Osmosis Stock Island
(near Key West)

seawater 3.0 mgd or
0.13 m3/sec

mgd = million gallons per day
RO = reverse osmosis



33

Figure 4.  Approximate location of the public supply systems analyzed: 1) City of West
Palm Beach Water Treatment Plant, 2) Hillsborough River Water Treatment Plant in
Tampa; 3) Murphree Water Treatment Plant in Gainesville; 4) Tampa Bay Water's water
conservation program; 5) City of Dunedin Reverse Osmosis Water Treatment Plant; 6)
Tampa Bay desalination Plant; 7) Florida Keys Aqueduct Authority from Florida City
(7*) to Key West; and 8) Stock Island desalination Plant next to Key West.

1

7*

2&4

3

6

5

7
8



34

1) Surface (Lake) Water Source: West Palm Beach's Water Treatment Plant.

In 1999 (year of evaluation) the City of West Palm Beach Water Treatment Plant

produced 28.0 mgd (1.23 m3/sec) of drinking water from two lakes that get their water

from a water catchment area south of Lake Okeechobee in south Florida.  Figure 5

illustrates a schematic of the production of drinking water by this facility.  The treatment

process includes lime softening, flocculation, coagulation, clarification, filtration,

fluorination, and disinfection by chloramination.  The sludge from the settling basins and

the backwash water from the filters is sent to a settling tank.  The water from the top of

this tank is recycled back to the treatment process.  The settled sludge is air-dried on land

next to the facility and then taken off-site for disposal.  After treatment the finished water

is stored and then sent to the distribution system.

2) Surface Water Source: Hillsborough River Water Treatment Plant, Tampa.

Figure 6 shows a schematic of the production of drinking water at the

Hillsborough River Water Treatment Plant in Tampa, Florida.  In 1996 this surface water

treatment facility produced, on average, 62 mgd (2.72 m3/sec) of potable water.  The

Hillsborough River has high concentrations of tannins and humic acids, which come from

the slow decomposition of organic matter in the headwaters of the river (the Green

Swamp) and along the river.  In addition, the river has high concentrations of suspended

and dissolved solids.  Consequently, the treatment includes the removal of turbidity and

dissolved solids by coagulation and settling, and the removal of suspended solids by

filtration.  Because of high concentrations of organic compounds in the river, post-

disinfection is carried out with chloramines (chlorine and ammonia) to prevent the

formation of trihalomethanes and other harmful disinfection by-products.  After



35

disinfection the finished water is stored in an underground clear well and then sent to the

distribution system.

3) Groundwater Source: Murphree Water Treatment Plant, Gainesville.

Figure 7 shows a schematic of the Murphree Water Treatment Plant, which

supplies most of Gainesville's drinking water.  In 1994 the plant produced about 21 mgd

or 0.92 m3/sec.  The schematic illustrates the principal unit operations and processes

required for the production of this potable water.  Since groundwater from the Floridan

aquifer in this region is of very high quality, the treatment scheme consists primarily of

calcium hardness removal and disinfection with chlorine. Calcium ions are removed by

adding quicklime, which raises the pH and precipitates the calcium ions as calcium

carbonate (CaCO3).  Just before entering the clarifiers, chlorine (Cl2) is added to the

water to oxidize hydrogen sulfide (H2S).  After settling the CaCO3 in the plant's clarifiers,

the water is filtered to remove additional particles and then disinfected with chlorine.

The finished water is then stored and pumped to the distribution system.



36Figure 5.  Schematic of the production of drinking water at the City of West Palm Beach Water Treatment Plant.

  high pressure
  pump station

rapid      flocculation-          settling
mixing     coagulation

        intake
    pumps

lime &
polymer

ferric sulfate

potassium
permanganate

     filters

chlorine

ammoniasludge dewatering

    backwash settling

    fluoride

to the distribution
    system

  water recycling

    Clear
     Lake

powder activated
carbon

treated water
    storage

CO2

Cl + NH3



37Figure 6.  Schematic of the production of drinking water at the Hillsborough River Water Treatment Plant in Tampa, Florida.

       dam

rapid      flocculation-          settling
mixing     coagulation

        intake

    pumps

sulfuric
  acid

ferric sulfate
     polymer

 lime

     filters

     chlorine

  blending

     ammonia

       chlorine
    byproduct
    processing

byproduct thickening

    fluoride

treated water
    storage

to the distribution
system

  water recycling



38

Figure 7.  Schematic of the production of potable water at the Murphree Water Treatment Plant in Gainesville, Florida.

    quicklime
   reactor-clarifiers
  (CaCO3 settling)

   filters

sludge thickener

        CO2

         fluoride

dewatered sludge
disposal
(land application)

  chlorine

            recycle

storage reservoirs  high service
 pump station

to the distribution
system

        backwash

deep wells

Floridan aquifer

     product
transfer pumps

         chlorine    sludge

     H2S

    Cl2



39

4) Water Conservation as a Source: Tampa Bay.

For comparative purposes, a water conservation program in Tampa was evaluated.

A water management/conservation plan developed by Tampa Bay Water is expected to

save approximately 24.4 mgd (1.07 m3/sec) of potable water in the Bay area between

2000 and 2030.  Tampa Bay Water (TBW) is in charge of supplying potable water to

Pasco, Pinellas and Hillsborough County including the cities of Tampa, St. Petersburg

and New Port Richey.  Because of rapid population growth and limited fresh water

resources in the region, TBW developed this demand management/conservation program

by using best management practices and implementing several water conservation

measures.  These measures include the use of educational campaigns to increase the

efficiency of water use and the implementation of economic incentives, such as rebates,

to install water-saving devices (rain sensor shut-off units).  The water conservation

program also promotes replacing conventional fixtures with more efficient ones (low-

volume toilets and low-flow showerheads), purchasing water-saving appliances (low-

volume dishwashers), and reducing the use of potable water for irrigation (xeriscaping

gardens and using reclaimed water).

5) Brackish Water Source: City of Dunedin Reverse Osmosis Treatment Facility.

In 1996 the City of Dunedin Reverse Osmosis (RO) Water Treatment Facility

produced 5.6 mgd (0.25 m3/sec) of drinking water from a blend of fresh [350 parts per

million (ppm) of total dissolved solids (TDS)] and brackish (1,100 ppm of TDS)

groundwater.  The percentages of fresh and brackish groundwater used for the production

of potable water in 1996 were 90% and 10%, respectively.  A schematic of the treatment

process is given in Figure 8.  First, potassium permanganate is added to the raw water to



40

oxidize iron and hydrogen sulfide (H2S).  After this, the water is pre-treated in a pressure

filter (Greensand filter).  Some of the exiting water goes through a 20 micron filter and

the rest is fed with sulfuric acid and an antiscalant before entering a 5 micron filter.  The

water leaving the 5 micron filter goes through the RO membranes and is blended with the

water exiting the 20 micron filter.  The blended water is then degasified (to remove

residual H2S and CO2), chlorinated, and fluorinated before pumped to the distribution

system.  The concentrate (reject brine) leaving the RO membranes, which represent about

17% of the water entering the membranes, is dosed with sodium hydroxide for pH control

and then disposed to the city's sewer system.

6) Seawater Source: Reverse Osmosis Desalination, Tampa Bay.

A reverse osmosis desalination plant is under construction in Tampa Bay, Florida.

When completed in 2003, the facility will produce 25 mgd (1.1 m3/sec) from salty water

discharged from the cooling system of an adjacent power plant.  A schematic for Tampa

Bay's RO desalination process is given in Figure 9.  As depicted in the schematic, the

water source will be taken from the discharge of Tampa Electric's Big Bend Power

Station's cooling towers.  The cooling water flows from Tampa Bay through an inlet

canal and is discharged back to the bay.  After intake from this canal, the water source

will be screened and dosed with sulfuric acid and an antiscalant to prevent the

precipitation of minerals on the surface of the filters and RO membranes.  Next, the water

will be filtered and then forced through the RO modules.  The permeate (fresh water) will

be sent to a drawback tank and then degasified to remove H2S and CO2.  The pH will be

neutralized and the water disinfected with chlorine before connected to the distribution

system.  Finally, the concentrate and backwashed water will be flushed to the Bay via the

exiting side of the power plant's discharge canal.



41

Figure 8.  Schematic of the production process of potable water at the City of Dunedin Reverse Osmosis Water Treatment Facility.

sulfuric
acid
feed

     ammonia

     chlorine

     ammonia

caustic

     fluoride

       chlorine

high service pumps to
  distribution system

brackish
groundwater
supply

fresh groundwater
supply

     KMnO4

antiscalant

cartridge filters

5 micron

20 micron

storage tanks

degasifiers

greensand
  filters

backwash
 recycle

concentrate disposal

RO vessels

  clear well

caustic



42Figure 9.  Schematic of the reverse osmosis desalination facility being built in Tampa Bay.

     cartridge
        filters RO membrane

    modules

concentrate

pressure
pumps

drawback
   tankdegasifier

CO2 & H2S

    air

     product
transfer pumps

    fluoride

        chlorine       caustic
      soda

  storage tanks
     high service
         pumps

      to
distribution

  permeate

sulfuric
acid

   anti-scalant

   Tampa
    Bay

   Big Bend
 Power Plant

discharge canal

     intake from
  the power plant's
    cooling water

intake canal

    backwash



43

7) Surficial Groundwater Source: Transported Via Aqueduct, Florida Keys.

Figure 10 shows a schematic of the production and transportation of potable water

by the Florida Keys Aqueduct Authority (FKAA).  The aqueduct system delivered, on

average, 15 mgd  (0.66 m3/sec) of potable water throughout the Florida Keys in 1996.

Groundwater from the Biscayne aquifer is pumped near Florida City, southwest of

Miami.  Quicklime is added to the water to precipitate calcium and magnesium ions.

Then the water is filtered to remove suspended solids and other contaminants.  After

disinfection with chlorine, the water is sent through a 210 km-long transmission pipeline

ranging from 36 to 18 inches (92 to 46 cm) in diameter (Malgrat and Doughtry, 1996).

This pipeline extends from Florida City to Key West along U.S. Highway 1.  This section

of the highway has 43 bridges (Malgrat and Doughtry, 1996), which "subsidize" the

pipeline infrastructure.  To provide the adequate pressure for the distribution system, the

FKAA counts with 25 storage tanks (ranging from 1.9 E3 to 18.9 E3 m3) and 42 pumps

(ranging from 10.6 to 70.7 BTU/sec) (Malgrat and Doughtry, 1996).

8) Seawater Source: Reverse Osmosis Desalination, Stock Island (Adjacent to Key
West).

A reverse osmosis desalination facility operated throughout the 1970's and early

1980's in Stock Island and supplied approximately 3.0 mgd (0.13 m3/sec) of potable

water to Key West.  This facility was shut down after less expensive drinking water was

available with the construction of the Florida Keys aqueduct.  A schematic of the RO

desalination process that operated in Stock Island, Florida, is given in Figure 11.

Seawater was pumped from shallow wells on a small peninsula within the island and then

filtered to remove larger particles and some corrosive elements.  After this, high-pressure



44

pumps were used to force the water through the RO membranes to separate the salts from

the feed water.  The concentrate was returned to the sea via an adjacent ship channel

under permission of the Environmental Protection Agency and the Florida Department of

Environmental Protection.  The permeate (drinking water) was sent to a drawback tank

which provided freshwater back to the RO membranes to prevent possible damage to the

permeators in case of a power failure.  After the drawback tank the fresh water was

passed through a degasifier to strip off H2S and CO2.  After the degasifier the fresh water

entered a clear well where soda ash was added to raise the pH and then the water was sent

to a ground storage tank where it was disinfected with chlorine.  Finally, the finished

water was pumped to Key West's distribution system.



45Figure 10.  Schematic of the production and transportation of potable water by the Florida Keys Aqueduct Authority.

    quicklime    reactor-clarifiers
  (CaCO3 settling)    filters

sludge thickener

          CO2

         fluoride

dewatered
sludge disposal

  chlorine

            recycle

storage reservoir  high service
 pump station

to the distribution
system

        backwash

shallow wells

Biscayne aquifer

     product
transfer pumps

         chlorine

    sludge

  transfer pump stations
  transfer pump stationsstorage reservoirs

storage reservoirs

      aqueduct

      aqueduct



46

Figure 11.  Schematic of Stock Island's RO facility that desalinated water for Key West, Florida, in the 1970's.

     cartridge
        filter

RO membrane
    modules

 well supply
ocean

reject concentrate to disposal

flush
pump

 feed
pump

drawback
   tank

degasifier/
clearwell

CO2 & H2S

    air

     product
transfer pumps

    fluoride

        chlorine       soda
       ash

  storage tank     high service
         pumps

      to
distribution

  permeate



47

Water Distribution System: Gainesville Regional Utility.

Generally the distribution systems were not included in the evaluation of potable

supply alternatives.  So that the emergy required for the water yield was the sum of the

inputs to the process, excluding distribution.  The aqueduct in the Florida Keys however,

was included in the evaluation for that water supply alternative, since the aqueduct is an

integral part of the production process (the distribution system throughout the keys that

distributes water to consumers was not included, however). A separate evaluation was

conducted for a distribution system to give perspective to the additional costs of

distribution so that comparisons with other consumer devices for potable water could be

made.

The emergy required for distribution of potable water was evaluated using the

system in Gainesville Florida.  Inputs to the system included: pipe materials, electricity,

goods, and services.  The annualized emergy costs (sej/year) of the distribution system

were divided by the annual flow rate  (m3/year) to obtain sej/m3 of delivered water.  For

comparison with other consumer operated and small-scale potable water supply options,

the emergy of distribution was added to emergy of production.

Emergy Evaluation of Small Scale Water Purification Alternatives

Several consumer oriented potable water alternatives were evaluated for

comparison with the large scale public utilities.  Table 7 lists the alternatives that were

evaluated, and each alternative is described briefly below.



48

Table 7.  Small scale water purification alternatives evaluated.

type of treatment location water source production

1) Home filter Florida groundwater 10.0 gal/day or
37.9 L/day

2) Water boiling Florida groundwater 2.0 gal/day or
7.6 L/day

3) Solar distillation *
with a humidification-
dehumidification cycle

Florida salty water 4.3 gal/day or
16.3 L/day

4) Solar distillation ** Florida salty water 0.8 gal/day or
3.0 L/day

5) Bottled water:
microfiltration/RO/
ozonation

Ocala,
Florida

Ocala's tap water
(from the
Floridan aquifer)

13.5 E3 gal/day
or 51.1 m3/day

* production flows are per 2.0 m2 of solar collector surface area.
** production flows are per 1.0 m2 of effective evaporating surface area.

1) Groundwater Source: Home Filtration.

Figure 12 illustrates a schematic diagram of a home filter that produces 10 gal/day

(37.9 L/day) of purified water.  The schematic shows how either water coming from

public supply or private wells are fed through the filter system, which is commonly

placed under the kitchen sink.  Only the second option (private well) was evaluated.  The

filter system consist of: 1) a reverse osmosis membrane for removing any water-born

pathogens, 2) a micron filter for removing small solids, and 3) a carbon filter for

absorbing unpleasant tastes and odors.  After filtration the water is stored in a 2.5 gal (9.5

L) reservoir tank, which is connected to the kitchen faucet.  A valve in the faucet is used

to switch between filtered or regular water.



49Figure 12.  Schematic of the production of purified water with a home filter.

   1     2    3

   2.5 gallon
 reservoir tank

   water source:     1) potable water from public supply or 2) private well
(this water source was used
for the emergy evaluation)

filtered water

     Triple filter:
     1) RO membrane filter
     2) 5-micron particulate
          filter
     3) activated carbon
         filter



50

2) Groundwater Source: Boiling Water.

A schematic diagram of the process of boiling water in an average home in

Florida is given in Figure 13.   The daily volume of boiled water used for evaluation was

2.0 gal (7.6 L).  First water from a kitchen sink is added to a pot.  Then the pot is covered

and placed on a range (stove), and the stove turned on.  Finally, after ten minutes of

vigorous boiling the range is tuned off and the water left to cool.

3) Salty Water Source: Advanced Solar Distillation (Humidification-Dehumidification
Cycle).

The schematic of a solar distillation system that produces approximately 4.0

gal/day (15.0 L/day) of drinking water with a 2.0 m2 solar collector is given in Figure 15.

This distillation process integrates a humidification-dehumidification cycle to increase

the water production capacity.  The purpose of this cycle is to use the latent heat of

condensation to preheat the seawater going into the solar collector.  The preheated

seawater passes through the solar collector where the water is further heated but not

condensed.  Then this water passes through a humidifier where some water evaporates

and the rest leaves the system.  Cool air blows through the humidifier and carries the

water vapor to the condenser.  The water vapor is then condensed as the hot moist air